. GERTIRIED. MATERIAL TESY. REPORT _Page tf
CUSTOMER SEIP TO CUSTOMER BILL TO GRADE. SHAPE/SIZE |
' FORTACERD SA DE CV- FORTACERO SA DECY ) 992/572-56 Wide Flange Beam /24 }I( G380/ 610 X201
14701 ATLANTA DRIVE' BLVD CARLOS BALINAS DE:GOTIARI] - -
LAREDO,TX 78045:7¢%%6 APODACA NL.6660C LENGTH ‘WEIGHT 5 HEAT/ BATCH
US-ML-MIDLOTHIAN USA Mexico 40°00" 16,320LB ; 59058551104
300 WARD ROAD , : 1
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION 7 DATE or REVISION |
USA 614082/000180 ASTUASTIM-07 !
: _ AITUAITIM-LE ‘
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM ASAMAIS
4500105846 1327-0000084712 06.12.:2013
CHEMICAL COMFOSITION . ' o ' : ,
% A3 % | vl % % e e % % b %
0.08 0.87 0,012 0.031 b1 033 0.14 0.8 0,026 0.009 6002 0:021 0.002
CHEMICAL COMPOSITION ‘
CEgyAS. ‘
° I
03 ;
MECHANICAL PROPERTIES y
2§ K NP b 9ok o ;
56,4 704 394 49 5.000 200 (1)
571 713 339 ARG ‘8. 000 2000
Macmmc.oﬁ,! PROPERTIES ]
%g. Y@gm
24.30 0.801
24.70 0.801
COMMENTS /NOTES i
|
i
The ahove figures are cectified chemical and physicol test records as contaitied i the permanent records of compaay: This material, including the bitlets, was helied'agd meuictired in

the USA, CMTR complies with BN 10204 3.1,
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